
 

 

 

Appendix A – JWPCP Process Descriptions and Water Quality Data 



Appendix A 
 

Joint Water Pollution Control Plant Treatment Processes………………………………………………………………………  1 

Solids Handling at the JWPCP…………………………………………………………………………………………………………………  5 

Effluent Discharge………………………………………………………………………………………………………………………………….  8 

JWPCP Schematics ………………………………………………………………………………………………………………………………. 13 

JWPCP 2014 Influent Monitoring Results……………………………………………………………………………………………..  21 

JWPCP 2014 Effluent Monitoring Results…………………………………………………………………………………………….. 29 

Wastewater Ordinance………………………………………………………………………………………………………………………... 37 





Joint Water Pollution Control Plant Treatment Processes 

Inlet Works 

Primary treatment begins with two inlet works that receive flow from three influent sewers. Influent 

sewers J.O.-A and J.O.-B enter Inlet Works No. 1 and J.O.-D enters Inlet Works No. 2. Inlet Works No. 1 

receives approximately 70% of the total plant flow and Inlet Works No. 2 receives the remaining 30%. 

Initially, six bar screens for Inlet Works No. 1 and three bar screens for Inlet Works No. 2 remove solids 

by capturing large debris through bars spaced approximately 1 inch apart. Captured debris is 

continuously removed from each bar screen by five rakes, equally spaced along a recirculating chain. As 

the rake travels up the inclined face of the bars, it scrapes debris to the top of the screen where the 

debris falls into a trough. The trough delivers the screenings to one of two dewatering compactors 

where water is removed and returned upstream of the bar screens to J.O.-D. The compacted debris is 

disposed of in a landfill. Wastewater effluent from the bar screens is directed to one of six grit chambers 

using inlet sewage pumps. Inlet Works No. 1 contains five pumps and Inlet Works No. 2 has four pumps.  

Grit Chambers  

The grit chambers remove heavy inorganic material consisting of small pebbles, sand, eggshells, and 

other debris that settles quickly. The material must be removed to prevent excessive abrasion of pumps 

and sedimentation tank sludge flights. Removal is also necessary to save digester volume as the debris 

tends to occupy space without contributing to the 

breakdown of solids in the digester. Grit chambers 

function similar to sedimentation tanks, whereby 

the influent velocity is reduced to permit solids 

deposition. The velocity through the chambers is 

controlled to prevent deposition of the lighter 

organic solids. In addition, the chambers are 

aerated to aid in the suspension of lighter organic 

material. At the JWPCP, air is added using one of 

three air compressors housed at two compressor stations. Grit slurry (grit and water) is pumped from 

the tanks and dewatered with the use of cyclones and classifiers. The water is returned to the inlet of 

the grit chambers and the dewatered grit is disposed of at a landfill. 

1



Sedimentation Tanks 

From the grit chambers, wastewater is directed to the sedimentation tanks. Sedimentation is a simple 

and effective means to remove settleable and floatable solids. The slow fluid velocity allows lighter, 

suspended organic material to settle and floating material to rise. These solids are removed, resulting in 

a clarified flow stream.  

JWPCP has 52 primary sedimentation tanks arranged into three sedimentation tank batteries. Settleable 

solids are separated from the raw wastewater by gravity. Wastewater enters each tank through three 

inlet gates with diffusers. Wastewater distribution is regulated by these inlet gates. Wastewater flow is 

reduced from roughly 3 feet per second to 3 feet per minute. The decrease in velocity permits 

suspended solids to settle in the tank. Solids that settle form a blanket that is pushed to a sludge hopper 

at the influent end of the tank. From there, the sludge is directed through draw-off lines and pumped to 

raw sludge transfer stations before transfer to anaerobic digesters. Floatable solids, consisting of oils 

and grease, are pushed to the effluent end of the tank where they are pulled up into a skimmings 

trough. From the skimmings trough, floatable solids are conveyed using primary effluent to one of four 

skimmings wet wells. Skimmings from the wetwells are directed to a skimmings concentration tank. 

Ultimately, concentrated skimmings are directed to anaerobic digesters for final processing.  

Secondary Influent Pumping Station  

The Secondary Influent Pumping Station 

pumps primary effluent to the secondary 

treatment facilities through a 14-foot 

diameter pipe. Secondary treatment is 

located at a higher elevation than primary 

treatment. Consequently, primary effluent 

must be pumped and conveyed under 

pressure to the secondary treatment 

biological reactors. Five natural gas fired 

engine/pump assemblies each capable of pumping 175 MGD, are used to convey the primary effluent. 

 

2



Biological Reactors 

The biological reactors at JWPCP convert finely divided and dissolved organic matter that passes through 

primary treatment into settleable solids that can be removed by final clarification. Primary effluent 

comes in contact with biological floc in the reactors and the mixture (mixed liquor) is mixed by surface 

aerators. High purity oxygen supplied by cryogenic oxygen plants is dissolved into the mixed liquor by 

these surface aerators. 

Treatment is accomplished in eight reactors. Each reactor has an average design capacity of 50 MGD. 

The reactors are subdivided into four stages, each outfitted with three aerators/mixers to facilitate 

oxygen dissolution and mixing. The reactors are covered to retain the high purity oxygen gas introduced 

to the system and permit a high degree of oxygen utilization by the activated sludge. Primary effluent 

and activated sludge enter the first stage, flowing through the four stages in a plug-flow manner. 

The first stage of the reactors is operated as an anaerobic selector, limiting the exposure to oxygen to 

suppress the growth of certain organisms in the activated sludge. In the following three stages, the 

activated sludge consumes organic matter in the mixed liquor and produces more organisms. The fourth 

stage of some of the reactors also functions as a pH adjustment stage, stripping carbon dioxide from the 

mixed liquor to achieve a neutral effluent. After passing through the reactor, the mixed liquor from the 

fourth stage flows over a weir into the clarifier inlet channels and into the clarifiers. 

Clarifiers 

The purpose of the final clarifiers is to separate the activated sludge solids from the biological reactor's 

mixed liquor. This constitutes the final step in the production of a stable effluent that is low in BOD and 

suspended solids. 

Each reactor has a bank of 26 sedimentation tanks. Floatable material is skimmed off the top, collected, 

and directed to the J.O.-C sewer line. As the mixed liquor flows through the sedimentation tank, the 

solids settle to the bottom of the tank and are scraped to two hoppers where the sludge is collected and 

drawn off to each respective return sludge pumping station. There is one pumping station for each 

reactor. Each station consists of three pumps that pump activated sludge to the inlet of the reactors to 

keep an effective concentration of microorganisms in the reactors. A portion of the activated sludge is 

removed from the reactor/clarifier system to maintain a desired population of microorganisms in the 

reactors. 

3



Dissolved Air Flotation (DAF) 

The flotation thickening system is designed to concentrate, or thicken, the waste activated sludge 

produced in secondary treatment. Activated sludge is thickened using a mixture of pressurized air and 

water. Air is mixed with water under pressure in a pressure vessel causing the air to dissolve in the 

water. The pressurized air-water mixture is fed to covered air flotation tanks. At the inlet of each 

flotation tank, the pressurized air-water mixture combines with the waste activated sludge. Polymer is 

also added at this location to aid in the flocculation of solids. As the mixture enters the flotation tank, air 

comes out of solution creating bubbles that attach to the sludge, causing the solids to rise to the surface 

forming a mat. The solids on the surface of the flotation tank are collected using skimmers. The 

collected solids are then pumped to the anaerobic digestion system at Primary Treatment. The 

underflow, or clarified effluent, is returned to the secondary influent force main. 

Cryogenic Oxygen Plant  

The Cryogenic Oxygen Plant utilizes a process that includes the filtration and compression of air prior to 

separation into its elemental components, namely oxygen and nitrogen. Oxygen and nitrogen have 

different boiling points, permitting the use of the distillation process to achieve separation. Oxygen boils 

at -297 degrees Fahrenheit and nitrogen boils at -320 degrees Fahrenheit. Pure oxygen greater than 

98%, by volume, is used rather than air to reduce the size of the reactors, increase biological activity, 

and reduce the power demand that would occur if air were used. 

The Cryogenic Oxygen Plant includes three air separation trains. The three trains run independently or 

together to provide the necessary oxygen for the reactors. Incoming air is filtered, compressed, and pre-

cooled prior to distillation. In the distillation process, liquid air is distilled by boiling off the liquid 

nitrogen in the liquid air mixture, thereby, creating liquid oxygen for storage/use. Three liquid oxygen 

storage tanks are used to supply pure oxygen to the reactors when the Cryogenic Oxygen Plant is not 

operational.  

Secondary Effluent Pumping Station  

Secondary effluent is either pumped or gravity fed to the ocean. Gravity feed is utilized when tidal 

conditions permit and total plant flow will not result in substantial head loss. When gravity feed cannot 

be utilized, five pumps with a capacity of 170 MGD each, are available for use. Disinfection of secondary 

4



effluent is achieved upstream of the pumping station using sodium hypochlorite. Sodium hypochlorite is 

added to the effluent to achieve a residual of approximately 1-2 mg/l. 

Solids Processing at the JWPCP 

Anaerobic Digesters  

Anaerobic digestion of the sludge reduces the quantity of pathogens, offensive odors, and solids for 

disposal after dewatering. In addition, it helps to stabilize the solids for dewatering and creates methane 

as a by-product that can be burned to produce steam for heating purposes and electricity to power the 

JWPCP.  

Raw sludge from two raw sludge transfer stations, one for the north digesters and a second for the 

south digesters, is fed to 24 circular anaerobic digesters. Ferrous chloride is added to the raw sludge at 

the suction side of the raw sludge pumps to reduce hydrogen sulfide levels in the digester gas. This is 

accomplished using two ferrous chloride stations with a combined storage capacity of 100,000 gallons. 

In addition, thickened waste activated sludge from secondary treatment is directed from the waste 

activated sludge dissolved air flotation facility to the circular digesters. Each circular digester has a 

volume of approximately 500,000 cubic feet. The digesters are heated to 96 degrees Fahrenheit to 

provide an ideal environment for anaerobic bacteria. Heating is accomplished using steam produced 

from the combustion of digester gas. Steam is injected directly into the digesters and mixed using 

compressed, recirculated digester gas from the digester headspace. This mixing also helps to distribute 

the sludge feed and prevents settling and short-circuiting.  

Digested sludge overflows out of the digesters into runoff piping and is collected in digested sludge 

pump stations. Digested sludge can be transferred through several piping routes between the digested 

sludge pump stations and is ultimately pumped to Solids Processing for dewatering.  

 

Digested Sludge Storage and Transfer 

Runoff from 24 circular digesters in Primary Treatment is diverted into three pump station wet wells, 

one of which is the central wet well for transfer of digested sludge to Solids Processing. The central wet 

5



well consists of three individual structures, each with a capacity of 822,800 gallons and equipped with 

two gas blowers that pump digester gas into the wet well to provide mixing. Normally, sludge is pumped 

using three digested sludge pumps through screenings presses into centrifuge feed pumping station wet 

wells. These three centrifuge feed pumping stations house a total of eight pumps. The pumps are used 

to deliver digested sludge to the centrifuges located in two buildings.  

Centrifuges 

The purpose of the centrifuges is to separate water from suspended solids in digested sludge, thereby, 

creating a dry cake. There are currently 25 low-speed and thirteen high-speed centrifuges housed in two 

buildings. Centrifuge Building No. 1 houses 10 low-speed centrifuges and the Screenings Building houses 

the 16 screenings presses that remove foreign material that could damage the centrifuges. Centrifuge 

Building No. 2 houses the remaining 

centrifuges.  

The centrifuges utilize centrifugal force from 

a rotating steel bowl to increase gravitational 

forces to separate suspended solids from 

water. The high-speed centrifuges are 

capable of increasing gravity up to a factor of 

3,000, while the low-speed centrifuges 

increase gravity by a factor of approximately 

1,000. Sludge is fed into the centrifuges along 

with diluted polymer for flocculation. The 

diluted polymer is mixed with the incoming sludge to achieve a desired solids recovery and cake 

dryness. Dewatered cake drops through a hopper below each elevated centrifuge onto a conveyor belt, 

while the waste centrate is removed through a second hopper into a centrate drain system.  

 

 

 

6



Polymer Station 

Cationic polymer is used as a flocculation aid in the dewatering of digested primary sludge, waste 

activated sludge and thickened centrate. The resulting combination of polymer and sludge forms 

particles that are easier to dewater using centrifugation or dissolved air flotation.  

The polymer facilities for Solids Processing handle concentrated liquid cationic polymer that is either 

water based (Mannich) or oil based (Emulsion). Concentrated polymer is diluted in mixing/batching 

tanks or in polymer blending units. The diluted polymer is then conveyed to Centrifuge Feed Pump 

Stations Nos. 1, 2, and 3 for centrifuge feed and to the Centrate Treatment System and DAF Facilities. 

Dewatered Cake Storage  

Conveyor belts are used throughout the facility to 

transport dewatered cake, known as biosolids, from 

the centrifuges to the storage silos and truck loading 

stations. Eighteen storage silos are used to 

temporarily store biosolids. Each silo can hold up to 

510 tons of biosolids. From the storage silos, biosolids 

are conveyed to one of three available truck loading 

stations. Alternatively, biosolids may bypass the silos completely and be directed to any one of the three 

truck loading stations, if necessary. 

  
Centrate Treatment 

The centrate from the centrifuges is collected and gravity flows to the Centrate Treatment System 

Facility. The Centrate Treatment System Facility is designed to concentrate (thicken) the solids using 

dissolved air flotation to separate the solids from the centrate.  

Air is mixed with water in a pressure vessel, causing the air to dissolve into the water. The pressurized 

air-water mixture is then fed to the flotation tank. Solids are carried to the top of the tanks as they 

attach to the rising air bubbles. Dilute polymer is also added to aid in the flocculation of solids. The 

floatable solids are skimmed from the top of the tank, collected and pumped to the centrifuge feed 